
1944-3994/1944-3986 © 2017 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2017.20491

70 (2017) 1–18
April

Water–energy nexus and the Arab Gulf countries case

Mohamed Ali Darwish
Qatar Environment and Energy Research Institute, Qatar Foundation, P.O. Box 5825, Doha, Qatar, email: madarwish@qf.org.qa

Received 4 October 2016; Accepted 4 January 2017

a b s t r a c t
The Gulf cooperation countries (GCC) have severe water scarcity and abundant, but finite, energy 
supply. Population growth, urbanization, and economic development in GCC significantly increase 
water demand. Water demands in GCC are mainly supplied by the extensive energy processes of 
[...]
ing DW (or 0.0266 kWh/m3 km), which can cost $1.24/m3 
if the price of kWh is $0.1/kWh. The system went into 
operation back in 1983 and was one of the largest water 
conveyance systems in the world at that time.

•	 Line C is an independent system known as “Riyadh 
Water Transmission System”

Line C transports 380,000 m³/d over a slightly more 
direct northern route of line A + B to Riyadh. It starts at 
the desalination plant in Al Jubail and covering a distance 
of 390 km along the Dammam-Riyadh highway with 
the help of four pumping stations of 150 MW installed 
capacity. The system went into operation in 1995. The 
calculated specific consumed energy is 9.47 kWh/m3 (or 
0.0243 kWh/m3 km).
Lines A + B and line C has a cumulative capacity of 
1.2 Mm3/d, which is close to the desalting capacity built 
in Jubail before 2015 to supply Riyadh with DW.

•	 Line (D + E) from Ras Al Khair to Riyadh 
In anticipation of the new built Ras Al Kair desalina-

tion plant that has 9 MSF units producing of 0.728 Mm3/d 

by 9 MSF units of 91,000 m3/d each [56], and SWRO plant 
producing 0.309 Mm3/d by 17 SWRO trains of 18,184 m3/d 
each [57], another line D + E was built to carry almost 
1 Mm3/d of DW from Ras Al Khair to Riyadh.

•	 Line D + E
It has 947,000 m3/d pumping capacity through twin 

carbon steel pipes, 72 inches in diameter, which extended 
(374 + 92) 466 km and should have been finished in 2013. 
Three pumping stations are used with 270 MW total 
installed power capacity. The specific pumping energy 
consumption in this line is improved to be 6.84 kWh/m3, 
or 0.024282 kWh/m3 km compared with line A + B of 
12.4 kWh/m3, and line C of 9.47 kWh/m3.

It is noticed here that the reported consumed energy 
per m3 per km in the Riyadh projects are much higher than 
those reported for other large water conveyance systems, 
e.g., Perth seawater desalination plant in Australia through 
11.2 km pipeline of 0.005 kWh/m3 km [35]. 

The three lines’ daily total capacity is 2.157 Mm3/d, which 
consumes 20.3681 GWh (average 9.44 kWh/m3) at cost of 
$2.037 million per day ($743.4 million per year) if the cost 
1 kWh is $0.1/kWh. If the energy consumed to produce 
1 m3 of water is 20 kWh/m3, by thermal desalting systems, 
then the energy cost only to supply Riyadh with DW is 
$2.32 billion per year. This covers only one city of SA.

In India, water is pumped and transported from the 
Indira Gandhi Canal to Jodhpur, more than 200 km away. As 
a result electricity costs are as high as 77% of the total oper-
ating cost [1].

3.2. Energy needed for wastewater (WW) treatment 

Reclaimed treated WW is used for non-potable applica-
tions in the GCC (e.g., landscaping, irrigation, fire-fighting 
and cooling). However, reclaimed treated WW can directly 
or indirectly augmented with drinking water supplies in 
some countries, after being treated with RO and ultraviolet 
(UV) [58]. Table 4 gives the total water withdrawal, raw WW 
and TWW in the GCC in 2009.

WWTP use EP for moving and treating the WW. The cost 
of energy consumed in WWTP in USA is about 25%–30% of 
total plant operating and maintenance cost. However, sev-
eral WWTP plants are becoming (or approaching) energy 
self-sufficient (net zero energy use) [60], e.g., the plants in 
Sheboygan, WI; East Bay MUD, CA; and several others in 
USA, and Strass WWTP in Austria [61]. The energy consumed 
in WWTP was addressed by several, but not many, authors, 
e.g., Plappally and Leinhard [35], Tassou [62], Yang et al. [63], 
Mizuta and Shimada [64], Andersson and Holmberg [65] and 
Electricity Use and Management [66].

Kuwait has the largest worldwide WW treatment and 
reclamation plan using microfiltration (MF), ultrafiltration 
(UF) and RO membranes to treat the WW to potable condi-
tions in Sulaibiya (Fig. 6). The plant capacity increased from 
375,000 to 600,000 m3/d and produces effluent water of pota-
ble condition. In 2012, the plant received up to 480,000 m3/d 
of WW, which represents about 13% increase in flow over its 
design capacity, and had 83% recovery ratio. The quality of 
its effluent water compared with potable condition standards 
is given in Table 5. 

Fig. 5. Pipelines routes supplying desalted seawater from the 
Arabian Gulf to Ryiadh [55].



M.A. Darwish / Desalination and Water Treatment 70 (2017) 1–188

Other large WW treatment plants using RO are the 
280,000 m3/d Orange County Ground Water Replenishment 
(GWR) plant in the USA and the 228,000 m3/d plant in 
Changi, Singapore. The most common process used for WW 
reclamation is the use of conventional activated sludge pro-
cess, followed by UF or MF membrane filtration, RO desali-
nation, and UV disinfection.

Municipal WW is usually treated in four stages: prelimi-
nary, primary, secondary and tertiary. 

In preliminary step, the WW is collected, screened and 
chemically treated; grit is removed before sedimentation 
takes place in order to remove large solids from the stream 
to prevent damage of equipment further downstream. Raw 
sewage collection and pumping energy consumption is 
0.04 kWh/m3 in the USA [35]. In primary treatment, some 
organic nitrogen, organic phosphorus, and heavy metals 
associated with solids are removed. About 25%–50% of 
incoming biochemical oxygen demand (BOD5), 50%–70% 
of total suspended solids (TSS), and 65% of oil and grease 
are removed during this primary treatment. Total energy 

consumed in the primary treatment in Australia is ranged 
from 0.01 to 0.37 [35,68].

Table 4
Total water withdrawal, raw wastewater and treated wastewater in the different Arab countries in 109 m3/year [59]

Countries Total water 
withdrawal 
(109 m3/year)

Total wastewater 
produced 
(109 m3/year)

Volume of treated 
wastewater 
(109 m3/year)

Volume of treated 
water reused 
(109 m3/year)

Saudi Arabia 23.67 0.73 0.652 0.166
Bahrain 0.3574 0.0449 0.076 0.0163
United Arab Emirates 3.998 0.5 0.454 0.248
Kuwait 0.913 0.25 0.239 0.078
Oman 1.321 0.098 0.037 0.0023
Qatar 0.55 0.444 0.066 0.043

Fig. 6. Layout of the Sulaibiya wastewater treatment and 
reclamation plant in Kuwait [67].

Table 5
Effluent water quality criteria as compared with potable water quality criteria [69]

Parameter Unit Contract effluent 
quality from 
Sulaibiya

Actual effluent 
quality from 
Sulaibiya (2012)

WHO maximum 
allowable limit

Kuwait Standard 
for unbottled 
water (maximum)

pH – 6–9 7.3 6.5–8.5 6.5–8.5
TDS mg/L >100 39 1,200 1,000
Total suspended  
solids (TSS)

mg/L >1 0.024

VSSa mg/L >1 0.019
BOD mg/L >1 0.23
Ammonia nitrogen as N mg/L >1 0.03 35 1.5
Nitrate nitrogen as N mg/L >1 0.7 10
Total phosphate mg/L 2 0.08
Sulfide mg/L >0.1 1.3E-04 0.1 0.05
Fat oil and grease mg/L >0.05 0.015 0.01
Total organic carbon mg/L >2 0.34
Hardness as CaCO3 mg/L >10 500 500
Color TCU >1 Clear 15
Total coliform MPN/100 mL >2.2 1 Free

aVSS – volatile suspended solids.



9M.A. Darwish / Desalination and Water Treatment 70 (2017) 1–18

The secondary treatment removes more of organics and 
suspended solids left in the primary effluent. It involves the 
removal of biodegradable dissolved and colloidal organic 
matter using aerobic biological treatment processes. Aerobic 
biological treatment is performed in the presence of oxygen by 
aerobic microorganisms (principally bacteria) that metabolize 
the organic matter in the WW, thereby producing more micro-
organisms and inorganic end products (principally CO2, NH3 
and H2O). Microorganisms must be separated from treated 
WW by sedimentation to produce clarified secondary effluent. 
This biological treatment includes bacteria attached-growth 
and suspended-growth systems. The attached growth uses 
trickling filters (oxidizing beds) and rotating biological con-
tactors, and the bacteria are located on a medium over which 
WW is passing through. In suspended growth, the bacteria are 
found in the WW flow as suspension and are one of the most 
common processes that use this type of activated sludge pro-
cess. In the activated sludge process, dispersed-growth reactor 
is an aeration tank or basin containing a suspension of the WW 
and microorganisms, the mixed liquor. 

Plappally and Lienhard [35] reported the intensity of 
energy in the secondary WW, as: 0.18–0.42 kWh/m3 for trick-
ling filter and 0.33–0.60 kWh/m3 for activated sludge.

The aim of tertiary treatment can include disinfection to 
kill off pathogens by using chlorine, ozone or UV radiation; 
reducing the nitrogen (N) and phosphorous (P) content of the 
effluent and final solid removal. Most WWTP in Qatar have 
preliminary, primary, secondary, tertiary and advanced treat-
ments. In tertiary most of the suspended solids are removed, 
usually though granular medium filtration, surface filtration 
and/or membranes, and typically include disinfection and 
nutrient removal. Finally, advanced treatments remove trace 
constituents, as required, for specific water reuse applications. 

All the stages of municipal WW consume energy but with 
different intensity based on the strength and characteristics of 
the WW, plant size, and required quality of effluent. Energy 
(in the form of EP) is used mainly in aeration and pumping. 
An example of the consumed energy by 375,000 m3/d capacity 
TWWP studied by Newell [70], and based on the WW strength 
defined as given in Table 6. In this plant, the WW influent is 

screened by the bar racks to remove large solids and remove 
grit in the aerated grit chambers. The primary clarifier partially 
removes the BOD and TSS. The aeration basins and secondary 
clarifiers then remove BOD, TSS, ammonia and phosphorous. 
Some of the TSS remaining is also removed in the dual media 
filters, and the effluent is disinfected with UV irradiation. 

Table 7 shows that the specific consumed energy is 0.237, 
0.238, and 0.496 kWh/m3 for low, average and high WW 
strengths, respectively. The share of the secondary treat-
ment is 0.145, 0.225 and 0.366 kWh/m3 or 60%–73% of total 
consumed energy for low, average and high WW strengths, 
respectively. 

The 2014 UN World Water Development Report [1] sug-
gested that supply and management of WW in the state of 
California consume up to 20% of the total state consumed 
energy, and the energy can cost up to 40% of total operating 
cost in countries like Bangladesh and India. 

In urban water supply and WW management systems, 
water conveyance and the use of advanced water treatment 
options are generally the most energy-intensive activities 
(Fig. 8). Water reuse may also require significant energy, 
depending on the technology used, but this is still less 
energy intensive than desalination or transporting water 
over extremely long distances as shown in the Jubail–Riyadh 
convergence water system, and by the UN report [1].

Fig. 7 shows that different levels of treatment are required 
for different uses. Drinking water typically requires exten-
sive treatment, and once used, it needs to be treated again to 
reach a standard that is safe for return to the environment or 
to be reclaimed. Many of the used processes are energy inten-
sive. Seawater desalination is at the high end of the energy 
intensity scale, with energy requirements being a function of 
water temperature and salinity (Fig. 7).

4. Energy and water in GCC

4.1. Energy and water status in GCC

While the GCC has severe natural water scarcity 
compared with other parts of the world (Fig. 8), they have 

Table 6
Wastewater characteristics and effluent criteria [70]

Contaminant Influent Effluent
Low strength Average 

strength
High strength

Influent flow, MGD 100 100 100 N/Aa

TSS, mg/L 120 210 400 <30
Volatile portion of TSS, % 80 80 80 N/A
5 d biochemical oxygen demand, mg/L 110 190 350 <30
Total phosphorous, mg/L 4 7 12 <0.2
Total Kjeldahl nitrogen/ammonia, mg/L 20 40 70 <0.5
Total coliform, MPN/100 mL 106–108 107–109 107–1010 <200
Peak flow factor for all liquid units but dual media filters, 
low pressure high output UV

1.5 1.5 1.5 N/A

Peak flow factor for dual media filters, low pressure high 
output UV, and medium pressure high output UV

1.9 1.9 1.9 N/A

aN/A - not applicable.



M.A. Darwish / Desalination and Water Treatment 70 (2017) 1–1810

abundant fossil fuel production (23.3% of total world pro-
duction) and among the highest energy consumption coun-
tries in the world (Fig. 9). Fossil fuel reserves are not endless.

In 2010, the GCC natural water resources per capita was 
92 m3/year Ca (or less than the minimum survival level of 
100 m3/year Ca) and is expected to decrease to 61 in 2030 
(Table 8). Kuwait had the lowest in 2010 (7 m3/year Ca) fol-
lowed by UAE (20 m3/year Ca), and Qatar (33 m3/year Ca). 

These are much far below the water poverty line stands 
at 1,000 m3/year Ca. The situation is worsened by population 
increase, scarcity of rainwater and high per capita consump-
tions (Table 9 and Fig. 10). The natural resource is mainly GW, 
as the rainwater is almost negligible, and no surface water. 

SA, Libya, Yemen and UAE have hit peaks in water pro-
duction and are depleting their water supply (Table 10). There 
are two definitions of peak water developed by the Pacific 
Institute in USA [72]. The first is peak renewable water that 

applies where flow constraints limit total water availability 
over time. The second is peak non-renewable water that is 
observable in GW systems where production rates are much 
exceeding the natural recharge rates and where over-pumping 
or contamination leads to a peak of production followed by a 
decline, similar to more traditional peak-oil curves.

Water scarcities in the GCC pose severe challenges. The 
challenges are high costs of generating DW and treating WW, 
tapping non-renewable GW sources, depletion and pollution 
of GW, wasteful use of already developed water supplies by 
over-consumption, and degradation of soil in irrigated areas. 
This is further exacerbated by government subsidies of water 
and energy use. Qatari citizens consume water at 1,200 L/d Ca 
because they got free utilities (water and EP), while non-Qatari 
residents consume 150 L/d Ca because they pay about one-third 
of the water cost. Table 11 shows the water and electricity pro-
duction cost, tariffs, and subsidy rates in select GCC countries.

Table 7
Energy consumption per unit operation for a 100 MGD wastewater treatment plant treating different wastewater strengths [70]

Component kWh/MGal

Low strength Average strength High strength

Bar racks Rakes 0.07 0.09 0.13
Grill chambers Blowers 4.1 6.29 8.21
Primary classifiers Sludge pumping 0.86 1.17 1.85

Torque 0.46 0.47 0.53
Total 1.32 1.64 2.37

Aeration basins Blowers 336.2 631.3 1,081
Chemical pumps 0.54 1.24 1.61
Mixers 104.8 104.8 125.8
Total 441.5 737.3 1,208.4

Secondary clarifiers RAS 100.3 101.8 160.5
Torque 0.7 0.8 0.8
WAS 1 2 3.8
Total 102 104.6 165.1

Dual media filters Filter influent pump station (FIPS) 125.7 125.7 125.7
Backwash pump energy 1.7 2.9 3.8
Backwash blower energy 0.7 1.2 2
Total 128.1 130.2 133.1

UV MPHOa UV 184.3 201.6 254.4
Gravity thickness Rake arm 0.12 0.25 0.37

Overflow pumps 0.16 0.31 0.63
Sludge pumps 0.22 0.34 0.58
Total 0.5 0.9 1.58

DAFTSa Recycle pumps 9.3 18.5 35.4
Rake arms 2 × 10–2 4 × 10–2 7 × 10–2

Sludge pumps 0.2 0.3 0.7
Air compression 8 × 10–2 0.2 0.3
Overflow pumps 0.7 1.3 2.5
Total 10.2 20.1 39

Centrifuges Feed acceleration 14.4 24.5 43.9
Cake conveyance 1.7 3.3 5
Total 16.1 27.8 48.9
Total energy 888.3 1,230.80 1,861.1

aNote: MPHO – mean pressure high output and DAFTs – dissolved air filtration thickeners.



11M.A. Darwish / Desalination and Water Treatment 70 (2017) 1–18

SA suffers the biggest gap between renewable GW sup-
ply and demand. It has only 2.4 km3/year of renewable water 
resources, yet extracts 23.67 km3/year, almost 10 times renew-
able water resources. Food production in SA has been based 
on fossil (non-renewable) GW of negligible replenishment 
rate, and bound to run out someday. SA has abandoned, its 
self-sufficient food production, based on fossil water, and 